BC Cancer Protocol Summary for Palliative Therapy of Extensive Stage Genitourinary Small Cell Tumours with a Platinum and Etoposide

Protocol Code GUSCPE

Tumour Group Genitourinary

Contact Physician Dr. Andrew Attwell

ELIGIBILITY:

- Small cell cancer of the bladder (extensive stage)
- Small cell cancer of the prostate (extensive stage)
- Selected poorly differentiated prostate cancers demonstrating virulent behaviour (Hormone insensitive with low or modest PSA level)
- High-grade neuroendocrine tumours of the GU system.

EXCLUSIONS:

- Germ cell tumours (see GU protocols for testicular cancer)
- Concurrent radiation (use GUSCPERT)

TESTS:

- Baseline: CBC & differential, platelets, creatinine, bilirubin, ALT, alk phos, albumin, INR
- Before each cycle: CBC, differential, platelets, creatinine
- If clinically indicated: bilirubin

PREMEDICATIONS:

- Antiemetic protocol for High-Moderate emetogenic chemotherapy protocols as long as CISplatin dose is not greater than or equal to 50 mg. If CISplatin is greater than or equal to 50 mg use antiemetic protocol for highly emetogenic chemotherapy protocols.
- If past etoposide drug reactions:
 - hydrocortisone 100 mg IV prior to etoposide
 - diphenhydrAMINE 50 mg IV prior to etoposide

PREHYDRATION:

1000 mL NS over 1 hour prior to Cisplatin (Optional)

TREATMENT:

Drug	Dose	BC Cancer Administration Guideline
CISplatin	25 mg/m²/day x 3 days (days 1 to 3)	IV in 100 to 250 mL* NS over 30 minutes
etoposide	100 mg/m²/day x 3 days (days 1 to 3)	IV in 250 to 1000 mL NS over 45 min to 1 hour 30 min (use non-DEHP equipment with 0.2 micron in-line filter)

*If CISplatin dose less than or equal to 60 mg use 100 mL NS, if CISplatin dose greater than 60 mg use 250 mL NS

In cases of CISplatin toxicity or poorly functioning patients or age greater than 75:

DRUG	DOSE	BC Cancer Administration Guidelines
CARBOplatin	AUC 5 DAY 1 only Dose = AUC x (GFR* +25)	IV in 100 to 250 mL NS over 30 minutes.

^{*}Measured GFR (e.g. nuclear renogram) is preferred whenever feasible, particularly in circumstances of co-morbidity that could affect renal function (third-space fluid accumulations, hypoproteinemia, potentially inadequate fluid intake, etc.). The lab reported GFR (MDRD formula) may be used as an alternative to the Cockcroft-Gault estimate of GFR; the estimated GFR reported by the lab or calculated using the Cockcroft-Gault equation should be capped at 125 mL/min when it is used to calculate the initial carboplatin dose. When a nuclear renogram is available, this clearance would take precedence.

$\sim \sim$	learaft.	\bigcirc	Formula
()(:	K(: () -		FORMULA

Note: The <u>same</u> method of estimation should be used throughout the treatment course (i.e. if lab reported GFR was used initially, this should be used for dosing in all subsequent cycles and not the Cockcroft-Gault estimate).

Repeat every 21 days x 6 cycles

DOSE MODIFICATIONS:

1. **Hematology:** for etoposide

ANC (X 10 ⁹ /L)		Platelets (x 10 ⁹ /L)	Dose
greater than or equal to 1.5	and	greater than or equal to 100	100%
1.0 to less than 1.5	or	75 to less than 100	75%
less than 1.0	or	less than 75	Delay

^{*}For males in = 1.23; for females N = 1.04

2. Hepatic dysfunction: for etoposide

Bilirubin (micromol/L)		Dose
less than 25	100%	100 mg/m²/day x 3 days
25 to 50	50%	50 mg/m²/day x 3 days
51 to 85	25%	25 mg/m²/day x 3 days
greater than 85		Delay

3. Renal dysfunction: for CISplatin

Calculated Cr Clearance (mL/min)		Dose
greater than or equal to 60	100%	25 mg/m²/day x 3 days
45 to less than 60	60%	15 mg/m²/day x 3 days
less than 45		Delay

PRECAUTIONS:

- 1. **Hypersensitivity:** Monitor infusion of etoposide for the first 15 minutes for signs of hypotension. Hypersensitivity reactions have also been reported for CISplatin. Refer to BC Cancer Hypersensitivity Guidelines.
- 2. **Extravasation**: etoposide causes irritation if extravasated. Refer to BC Cancer Extravasation Guidelines.
- 3. **Neutropenia**: Fever or other evidence of infection must be assessed promptly and treated aggressively.
- 4. **Renal Toxicity:** Nephrotoxicity is common with CISplatin. Encourage oral hydration. Avoid nephrotoxic drugs such as aminoglycoside antibiotics.

Contact Dr. Andrew Attwell or tumour group delegate at (604) 877-6000 or 1-800-663-3333 with any problems or questions regarding this treatment program.

References:

- Amato RJ, Logothetis CJ, Hallinan R, et al. Chemotherapy for small cell carcinoma of prostatic origin. J Urol 1992;147(3 Pt 2):935-7.
- 2. Kim JH, Lee SH, Park J, et al. Extrapulmonary small-cell carcinoma: a single-institution experience. Jpn J Clin Oncol 2004;34(5):250-4.
- 3. Roth BJ, Johnson DH, Einhorn LH, et al. Randomized study of cyclophosphamide, doxorubicin and vincristine versus etoposide and cisplatin versus alteration of these two regimens in extensive small-cell lung cancer: a phase III trial of the Southeastern Cancer Study Group. J Clin Oncol 1992;10(2):282-91.
- Siefker-Radtke AO, Kamat AM, Grossman HB, et al. Phase II clinical trial of neoadjuvant doublet chemotherapy with ifosphamide/doxorubicin and etoposide/cisplatin in small cell urothelial cancer. J Clin Oncol 2009;27(16):2592-7.
- 5. Steineck G, Reuter V, Kelly WK et al. Cytotoxic treatment of aggressive prostate tumors with or without neuroendocrine elements. Acta Oncol 2002;41(7-8):668-74.